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Applicant  PEACCO ENTERPRISE CORPORATION

Py H- 24261 bbb e Rl 123 985 A

Address 5F, NO. 123, SHUANGFONG RD., XINZHUANG DIST, NEW TAIPEI CITY 24261,
TAIWAN (R.O.C)
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Thefollowing sample(s)and sample information was/were submitted and identified by/on the behalf of

theclient
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Sample Name PEACCO NON-CHROMATE METAL SURFACE TREATMENT
SOLUTION

Ffifi % Part No. N4700

Ffifi 1T 2015.06.26

Sample Received Date Jun.26,2015

i S E T 2015.06.26-2015.06.30

Testing Period Jun.26,2015 to Jun.30,2015

A fer st AR T S AL H VSR (P), 3(Cd), “+(Hg), * i

(Cr(Vv1)), %sgﬁéfa% (PBBs), %5~ R[3PBDES), ETT)&(F), £(Cl), 15 (Br),
B ()E =R -

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),
Hexavalent Chromium (Cr(V1)), Polybrominated Biphenyls (PBBS),
Polybrominated Diphenyl Ethers (PBDES), Huorine (F), Chlorine (Cl),
Bromine (Br) , lodine(l) in the submitted sample(s).
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Test Method & Test Result : Pleaserefer to following pages.
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Reviewed by
F! L2
Date 2015.06.30

No. R187773910

?%:’fnﬂrﬁﬂ SARRIE Py £ I il 53 2 il Y]l R R 1996 B
Centre Testing International Co.,Ltd. Shanghai Branch N0.1996,Xinjingiao Road, Pudong New Didtrict,Shanghai,China
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8] (A48 Test M ethod
_ N (55
WREE Wi "
Tested Item Test M ethod )
Equipment
éflfT(Pb) IEC 62321-5:2013 Ed.1.0 ICP-OES
Lead (Pb) ' -
4i(Cd) - g
Cadmium (Cd) IEC 62321-5:2013 Ed.1.0 ICP-OES
7(H9) |EC 62321-4:2013 Ed.1.0 ICP-OES
Mercury (Hg)
+ {5 (Cr(v1)) _ .
Hexavalent Chromium (Cr(V1)) IEC 62321:2008 Ed.1 Annex C UV-Vis
%18 55 (PBBS) _
Polybrominated Biphenyls (PBBS) IEC 62321:2008 Ed.1 Annex A GC-MS
%38~ H i PBDES)
Polybrominated Diphenyl Ethers IEC 62321:2008 Ed.1 Annex A GC-MS
(PBDES)
. . 2= BSEN 14582:2007
3(F) Fluoring(F) Refer to BS EN 14582:2007 IC
- . 2= BSEN 14582:2007
#(Cl) Chiorine Cl) Refer to BSEN 14582:2007 IC
. / 2= BSEN 14582:2007
El
%(Br) Bromin(Br) Refer to BSEN 14582:2007 IC
Y ;
(1) lodine(l) 5+ BSEN 14582:2007 i

Refer to BSEN 14582:2007
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SIS Test Result

FSEFE! Tested Item S Result HERIFLMDL
5 Lead (Pb) N.D. 2mg/kg

51 Cadmium (Cd) N.D. 2mg/kg

“i« Mercury (Hg) N, 2mg/kg

* [{1f; Hexavalent Chromium (Cr(V1)) N.D. 2mg/kg

£ FE Polybrominated Biphenyls(PBBs)

~ %% Monobromodiphenyl N.D. Smg/kg

7 §5 %% Dibromobipheny! N.D. Smg/kg

= J5. %% Tribromobiphenyl N.D. 5Smg/kg
P95 %% Tetrabromobiphenyl N.D. Smg/kg

=5 TS Pentabromobipheny N.D. 5mg/kg
5L Hexabromobiphenyl N.D. Smg/kg

+ 555 Heptabromobiphenyl N.D. 5mg/kg

" 5% Octabromobiphenyl N.D. 5mg/kg
=15 %% Nonabromobiphenyl N.D. Smg/kg

+ J5% % Decabromobiphenyl N.D. 5mg/kg
295 = E 3k Polybrominated Diphenyl Ether (PBDEs)

~ 4~ 3k Monobromodiphenyl ether N.D. 5mg/kg

~ 4 3k Dibromobiphenyl ether N.D. Smg/kg
=4 % [k Tribromobipheny! ether N.D. 5mg/kg
PH35 ~ % ik Tetrabromobiphenyl ether N.D. 5mg/kg
{4 [k Pentabromobiphenyl ether N.D. 5mg/kg

“# 5~ % B Hexabromobipheny! ether N.D. Smg/kg
=4~ % [k Heptabromobiphenyl ether N.D. 5mg/kg
75 S ik Octabromobiphenyl ether N.D. 5mg/kg
495~ % 3 Nonabromobiphenyl ether N.D. Smg/kg

- 15~ & [k Decabromobipheny! ether N.D. 5mg/kg
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WIEEEE! Tested Item(s) N Result HEMELMDL
pisk Halogen

E,?n Fluorine (F) N.D. 10mgrkg

£ Chlorine (Cl) N.D. 10mg/kg

5 Bromine (Br) N.D. 10mg/kg

@ lodine (1) N.D. 10mgrkg
FIRAR A S 5 AP

Tested Sample/Part Description  Colorless transparent liquid
T SRS, B oo B H 2 v -
-N.D. = F gl (]F g )
-mg/kg = ppm = EIF'JJJ'};V*

Remark: The sample had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL)
-mg/kg = ppm = parts per million
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KA Test Process
1 %(Pb) » §4(Cd) Lead(Pb), Cadmium(Cd)
AR DIRETCTE i
Weigh sample FI ar%placeﬁ — o 7FIJ.”JZ el — . TR
in avesse Add digestion reagent Digest the sample
P IR TR
| e R’ |
Dry Ashing/ Residue \r_,
H[1CP-OES R Alkali Fusion/ it
IR (= Make up with (— Acid Dissolution Filtration
Analyzed by deionized water
ICP-OES ffk\z "
l
Solution
2. F«(Hg) Mercury (Hg)
weion spleandpacaitina [ O IHER L e
microwave digestion vessel Add digestion reagent digestion oven

5] ICP-OES
s
Analyzed by
ICP-OES

=

3 g ALy
Make up with
deionized water

B IR MR E
L
Alkali Fusion/
Acid Dissolution

R

Residue

i’ﬁ*ﬁ%
Solution

il
Filtration
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3.+ E}%(Cr(VI)) Hexavalent Chromium (Cr (V1))

PRI S YR 90-95C 5 3 1
Weigh sample and place it :l> Add digestion reagent :> Heat at 90-95°C for 3 hours

in aconical flask

IR — S%fﬂﬂffﬁ pHE || i > S
Add test sol ution Abjust thepH value ] Cool and filter

of the solution

FREk pH eSS ] UV-Vis 73 77
I — [ :‘|> g
Adjust the pH value m— Make up with Analyzed by UV-Vis
of the solution deionized water
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4. B (PBBY) > ST

F(PBDES)

Polybrominated Biphenyls (PBBs), Polybrominated Diphenyl Ethers (PBDES)

BRI 2
Weigh sample and
placeit in athimble

—

e R 2
Extracted with
organic solvent

—

WY i

Concentrate the extract

!

I GC-MS ji#7

Anayzed by GC-MS

—

TR
Make up with
organic solvent

—

R SV BT
Transfer the extract into a
volumetric flask

7 ST R
Combust the samplein
oxygen bomb

il

iﬁj?”ﬁﬁ Ijg\fQTUF# D

Transfer the sampl e solution

5. %n(F) #(CI), 18(Br), ¥ (1) Fluorine (F), Chlorine (Cl), Bromine (Br), lodine (I)
FEEVR A F Fo 7 Fk
Weigh sample and placeit in : Fill the bomb with —>
asample cup of the bomb oxygen

F' T e Rk

“IC Mgy
K—— Make up with —

Analyzed by IC ultra-purity water

into a volumetric flask
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* %% %’— 5?:% * % %
***End of report ***
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The test report is effective only with both signature and speciaized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approvad of CTI, this report can’t be
reproduced except in full.

o Hotline
CENTRE TESTING INTERNATIONAL CORPORATION @ 400-6788-333
Complaint call: 0755-33681700 Complaint E-mail: complaint@cti-cert.com E-mail:info@cti-cert.com www.cti-cert.com
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